Brown o &

Caldwell Technical Memorandum

701 Pike Street
Suite 1200
Seattle, WA 98101

T: 206.624.0100
F: 206.749.2200

Prepared for: City of Bellingham Public Works Department
Project title:  Post Point Biosolids Planning

Project no.: 150048.220.223

Technical Memorandum 2

Subject: Fluidized-Bed Incinerator Conceptual Plan

Date: October 29, 2018

To: Robert W. Johnson, Superintendent of Plants

From: Tadd Giesbrecht, P.E., Brown and Caldwell Project Manager
Copy to: Brian Matson, P.E., Carollo Senior Vice President

OV —

Lloyd Winchell, Process Engineer, License 55995, expiration: June 5, 2020

Prepared by:

N

Reviewed by:

Joey Cheng, Principal Engineer

Steve Krugel, Senior Vice President
[...]
Two approaches were used to size APC equipment. The first used the MACT regulatory limits and APC
equipment vendor recommendations. Using the 36 dtpd feed rate and resulting flue gas composition
calculated with the heat and materials balances, the conservative pollutant (sulfur, chlorine, and metals)

| |
Brown~« Caldwell :

13

Bellingham Fluidized Bed Incinerator Concept Plan TM



Fluidized-Bed Incinerator Conceptual Plan

loads summarized in Table 3-2 were submitted to APC suppliers for equipment recommendations and
performance estimates. To reduce testing requirements from annually to once every 3 years, the APC
suppliers were charged with achieving pollutant removals to less than 75 percent of the MACT limit.

Table 3-2. Pollutant Loading and Flue Gas Conditions Submitted to APC Suppliers: 36 dtpd Basis

Parameter Raw FBI Emissions (Ib/hr)
Pollutants
Particulate matter 505
Sulfur dioxide 120
Cadmium 0.014
Hydrochloric acid 9.3
Mercury 0.004
Lead 0.11
Beryllium 0.005
Flue Gas Composition
Carbon dioxide 5,200
Nitrogen 22,100
Water vapor 11,700
Oxygen 2,200

The second approach used performance data from similar facilities to estimate emissions of pollutants that
depend on operating characteristics (e.g., temperature, turbulence, oxygen levels, and residence time).

The following sections discuss the APC equipment required to meet regulatory limits.

3.3.1 Multiple-Venturi Wet Scrubber

The typical APC equipment historically included in sewage sludge incinerator trains is a wet venturi scrubber.
The induced pressure drop through the venturi section causes the injected water droplets and particles in
the flue gas to contact each other, effectively removing particulate-based pollutants, typically particulate
matter (PM) and metals. The contact with water in the venturi section and other areas, typically a tray or
packing section, will also sequester acid gases. The modern wet scrubber applied in the sewage sludge
industry consists of an inlet quench section to cool the flue gas followed by a section of submerged
perforated trays or packing that flue gas flows upward and cooling water flows down. The last pollutant
removal section includes multiple venturi-type nozzles that the flue gas is forced through and sprayed with
water in the process. This configuration provides a much higher pollutant removal efficiency by placing the
high-energy multiple-venturi section at the downstream end of the scrubber, which benefits from the cooling
of the flue gas that will condense some of the smaller particulates, acid gases, and metals. Figure 3-3
depicts a typical modern wet scrubber.

Brown~« Caldwell

14

Bellingham Fluidized Bed Incinerator Concept Plan TM



Fluidized-Bed Incinerator Conceptual Plan

Mist eliminator

Multiple-venturi section

Quench section

Figure 3-3. Modern wet scrubber
Source: EnviroCare International.

Typical heavy metal removal rates exceed 95 percent in this type of scrubber. This level of removal will
reduce the Be load to nearly an order of magnitude less than the required regulatory limit of 0.022 Ib/d. The
remaining metals, except Hg, and PM pollutants will be removed to a high degree but may not meet the
stringent MACT requirements. This requires another piece of equipment, typically a wet electrostatic
precipitator (WESP), discussed in the next section.

Likewise, the modern wet scrubber removes acid gases, SO2, and hydrochloric acid (HCI) at a high efficiency.
The alkalinity within the spray water may not be adequate to effectively neutralize the acid gases, which can
lead to exceeding the MACT requirements. Reliably achieving MACT limits requires caustic (sodium
hydroxide) addition to the spray water to maintain adequate alkalinity.

This analysis includes a modern wet scrubber system in the APC system. The main section of the scrubber
with the multiple-venturi section requires an approximately 7-foot diameter vessel. The inlet quench section
diameter requires less space and typically matches the connection ductwork diameter, likely less than 3-foot
diameter. The overall height of the scrubber approaches 30 feet as quoted by one supplier and includes the
WESP, described in Section 3.3.2 below.

Instantaneous water demands of the scrubber may exceed 600 gallons per minute (gpm) and require a
booster pumping skid to achieve pressures of nearly 300 pounds per square inch gauge (psig).

Caustic requirements will be based on the alkalinity of the water source, but for this analysis a design flow of
14 gpd (50 percent solution by weight) neutralizes the expected acid gas load on a molar basis at the
selected 36 dtpd feed rate. At this rate a 4-cubic-foot (ft3) tote provides more than a month of caustic.

3.3.2 Wet Electrostatic Precipitator

As noted in Section 3.3.1, a WESP will remove the remaining metals and PM to meet the stringent MACT
requirements. A WESP consists of a housing containing a series of collection tubes arrayed in a parallel

|
Brown~« Caldwell :

15

Bellingham Fluidized Bed Incinerator Concept Plan TM



Fluidized-Bed Incinerator Conceptual Plan

fashion. Within each tube resides a shaft acting as a discharge electrode. A high voltage is applied to the
discharge electrode, typically resulting in a negative polarity, while the outer collection tube is positive.
Particles passing through the WESP become charged and collect on the collection tube surfaces. An
intermittent water spray washes the collection tubes.

This analysis includes the installation of a WESP on top of the wet scrubber. Section 3.3.1 above includes a
discussion on dimensions.

WESPSs require nominal utilities. The electrifying component of the WESP would require a nominal
20-kilowatt (kW) power demand. A small, nominal 5-horsepower (hp) blower purges the sensitive electrical
compartments of the WESP and requires a 15 kW air heater to prevent condensation buildup in these areas.
Intermittent wash water requires approximately 60 gpm while operating.

3.3.3 Mercury Removal

The wet scrubber and WESP will remove some Hg, but the stringent MACT requires additional removal.
Currently, two technologies dominate the sewage sludge industry. The historically applied granular activated
carbon (GAC) vessel provides a high removal efficiency for reliable performance. An alternative technology
uses a proprietary adsorbing polymer composite material that adsorbs Hg and SO2 (to a lesser extent). So
far, this technology has been successfully applied at facilities operating under the less stringent “existing”
MACT limits, but the supplier will now provide a performance guarantee to meet the “new” MACT limits.
While the media does require periodic replacement, like the GAC, the technology is simpler and more
affordable.

This analysis will include a Hg removal device and assumes the GAC system for reliable and proven
performance. If the City desires to avoid the higher capital and operating costs, the simpler polymer
composite technology can be reconsidered.

The GAC requires an approximately 1,000-square-foot (ft2) footprint including a 12-foot-diameter and roughly
20-foot-tall carbon vessel plus a gas conditioning system, which increases the flue gas temperature above
the saturation point.

3.3.4 Nitrogen Oxide Control

Combustion processes generate oxides of nitrogen (NOx). NOx includes nitrogen oxide (NO) and nitrogen
dioxide (NO2). Most of the NOx measured in the stack consists of NO as the wet scrubber recommended
readily removes NO2. NOx emissions are not easily predicted and depend on the N present in the cake,
temperature, and O levels in the FBI. This analysis reviewed stack testing data on existing FBIs at Prince
William County Service Authority’s H.L. Mooney Advanced Water Reclamation Facility (Woodbridge, Virginia),
the Northeast Ohio Regional Sanitary District Southerly Wastewater Treatment Center (Cleveland, Ohio), and
the Metropolitan Environmental Services Metro WWTP (St. Paul, Minnesota). Typical values ranged from 15
to 40 parts per million by volume dry (ppmvad) corrected to 7 percent oxygen.

To reliably achieve the MACT NOx of 30 ppmva corrected to 7 percent oxygen, a select non-catalytic reduction
technology will be required. This typically involves injection of an ammonia or urea solution into the flue gas
at the outlet of the FBI that reacts with NOx to form benign N gas.

This analysis used a raw NOx concentration of 40 ppmva corrected to 7 percent oxygen for conservatism to
estimate the control demands. A 19 percent strength ammonia solution applied at a 3:1 ammonia to NOx
molar ratio with a 40 percent removal efficiency resulted in a 30 gpd demand at flue gas conditions
established above for the 36 dtpd cake feed rate. The predicted NOx stack concentration after treatment is
23 ppmva corrected to 7 percent oxygen, or 77 percent of the MACT limit.

A 4 ft3 tote would provide 15 days of storage at the 36 dtpd cake feed rate. Small metering pumps and a
carrier water system encompass the other equipment required.

| |
Brown~« Caldwell :

16

Bellingham Fluidized Bed Incinerator Concept Plan TM



Fluidized-Bed Incinerator Conceptual Plan

3.3.5 Carbon Monoxide Control

Like NOx, carbon monoxide (CO) emissions cannot easily be predicted. The same three facilities referenced
for the expected NOx emission also collected CO data. The results of several stack tests ranged from 3 to
19 ppmva corrected to 7 percent oxygen, well below the MACT limit. One of the advantages of the FBI
technology over an MHF is the more efficient and complete combustion, resulting in low CO levels. Based on
the performance of the reference facilities no additional controls are anticipated for CO.

3.3.6 Dioxin and Furan Control

The MACT regulations included limits for polychlorinated dibenzo-P-dioxins (PCDDs) and polychlorinated
dibenzofurans (PCDFs). The MACT presents two limits, toxic equivalency (TEQ) and total mass basis (TMB),
and considers success if either limit is met during an emissions test. Like NOx and CO, PCDD/PCDF
emissions are difficult to predict. Typical temperatures in an FBI will destroy PCDDs/PCDFs, but they have
the capacity to reform downstream at cooler flue gas temperatures. Equipment such as waste heat boilers,
baghouses, and reactor towers placed ahead of a quenching scrubber provide the correct temperatures and
residence time for reformation. Fortunately, FBIs combusting sewage sludge reform very small amounts of
PCDD/PCDFs based on operational experience at other facilities.

Activated carbon and possibly the polymer composite technology would remove PCDD/PCDFs. The
Metropolitan Environmental Services Metro WWTP (St. Paul, Minnesota) uses activated carbon designed to
remove mercury. Stack testing over several years passed both the TEQ and TMB basis from the MACT
requirements. The Prince William County Service Authority’s H.L. Mooney Advanced Water Reclamation
Facility (Woodbridge, Virginia) and Northeast Ohio Regional Sanitary District Southerly Wastewater Treatment
Center (Cleveland, Ohio) each employ a polymer composite Hg removal device. Both easily passed MACT
emissions requirements on the TEQ basis in recent emissions testing.

Based on experience at other facilities no additional PCDD/PCDF control technology is anticipated. At this
time only the GAC supplier can guarantee a removal rate. The polymer composite technology supplier has yet
to measure significant enough concentrations required to quote a specific removal rate.

3.4 Ash Handling

FBIs emit all the ash via the flue gas, which differs from an MHF, where most of the ash falls to the bottom of
the incinerator and is handled there. For practical purposes, the FBI system captures all the ash as
particulate in the wet scrubber. A pumping system transfers the ash slurry to a gravity thickener.

The wet ash slurry will be thickened and dewatered. Overall, the ash slurry thickens and dewaters to about
50 percent solids. A polymer addition system provides better settling performance in the gravity thickener
and dewatering on the belt filter press (BFP); as a result, two dilution units would be included for this system.
This analysis assumes an approximate 3 Ib/dry ton active polymer consumption rate for either process.

Ash dewatering would take place on a 1-meter BFP. Based on an 8-hour per day and 5-day per week
operation the BFP would be loaded to approximately 2,100 Ib/hr if the FBI operated at the 36 dtpd cake
feed rate. The dewatering system would more likely operate continuously if the FBI processed 36 dtpd of
cake so as not to build up ash in the gravity thickener but the intermittent design provides a conservative
design.

Ash slurry and thickened ash pumping systems are estimated to require 10 and 3 hp systems, respectively.
The BFP power demands are minimal, estimated at 10 hp in total, while the belt wash water would utilize 50
gpm of non-potable water supplied by a 15 hp pump. The polymer addition system has no significant utility
demands. The ash loadout conveyors may require up to 15 hp.

| |
Brown~« Caldwell :

17

Bellingham Fluidized Bed Incinerator Concept Plan TM



Fluidized-Bed Incinerator Conceptual Plan

For redundancy each incineration train would have a dedicated ash handling system, so two gravity
thickeners and BFPs are required. The BFPs would be in a new truck loading facility with a rough footprint of
1,000 ft2 including two loadout bays.

In the past, other facilities have implemented beneficial reuses of incinerator ash. Practices such as
concrete amendments, soil conditioners, and flowable fill have all been instituted. More recently, the
Metropolitan Council Environmental Service (St. Paul, Minnesota) initiated greenhouse and field studies to
determine the fertilizing potential (mostly from phosphorus) of sewage sludge incinerator ash. Greenhouse
studies indicate a positive crop growth response to ash amendments on par with commercial fertilizers at
similar agronomic addition rates. The greenhouse study also did not observe abnormal metals uptake into
plant tissue in ash-amended treatments. As is, the Metropolitan Council Environmental Service ash generally
met the U.S. Environmental Protection Agency’s (EPA’s) metal limits for exceptional quality biosolids. The
Post Point ash would also likely meet most if not all of the metal limits for exceptional quality biosolids, but a
sampling and analysis campaign would be required. A 2011 hazardous waste leachate test on the Post Point
ash indicated a relatively “clean” product; see Table 3-3.

Table 3-3. Post Point Ash Leachate Test Results (2011)

Pollutant Hazardous Waste Threshold (mg/L) Measured (mg/L)
Arsenic 5.0 <0.1
Barium 100 0.091
Cadmium 1.0 <0.025
Chromium 5.0 <0.005
Lead 5.0 0.05
Mercury 0.2 <0.0002
Selenium 1.0 <0.025
Silver 5.0 <0.01

The ash produced from an FBI at Post Point would contain similar concentrations of metals and nutrients
(phosphorus and potassium) as the current MHF ash. Ideally the ash would be land-applied as a fertilizer
without further treatment. In the event that regulators required additional treatment (i.e., metal removal)
certain technologies are emerging in Europe to drive off metals while retaining the phosphorus. One
approach involves thermally treating the ash with a magnesium chloride supplement. The magnesium
replaces the heavy metals in the ash, which are volatilized and captured in an air pollution control system.
This process is unproven at full scale, but a pilot operated in Europe treated more than 600 Ib/hr, which is
more than Post Point is projected to produce. Heavy metal removal efficiencies ranged from 80 to

100 percent.

A second approach runs the ash through a leaching and precipitation or ion exchange process to separate
the phosphorus and metals. Vendors using this approach also report good phosphorus recovery. While these
technologies show promise they currently are in the process of transitioning from development to
commercialization and do not have long track records. In addition, the technologies are in Europe or Japan
with no domestic references. Based on this lack of operational experience at full scale, the lack of